2284N/2284N- 7/2280N/2280N 7 SERIES
HIGH-SPEED,1-NEEDLE

ZIGZAG STITCH MACHINE
=R R B I T2 52 40N

THEXR
Parts Book

TRLmER REEERZH-_EREKERENE BN WELEREKE
AR e R E R AL, MESGEa

Read safety instructions carefully and understand them before using. Retain this Operation Instruction for
future reference.Excuse for not noticement in advance while the design of the sparepart has to be changed.




FTAHEA H X CONTENTS
e Y T N o B LR R 1
FRAME &MISCELLANEQUS COVER COMPONENTS(1)
DIt U S AU (T L iavais o e e AL SR B aiesels & sielle e aasaia ¥ Re el W e lan e Shesaralmie 5
FRAME &MISCELLANEOUS COVER COMPONENTS(2)
LoE e 2 R S R e e R A SR L e 7
FRAME & MISCELLANEOUS COVER COMPONENTS(3)
REERERE DRI TS e i e e Aol s G Sl e AT S A R e e e 9
MAIN SHAFT.NEEDLE BAR COMPONENTS
e R R, R Ly L e g e S 11
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(1)
o G R S < s e e P e (R P PRI R R 13
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(2)
GBI B MR (3) 0 s o einin v nsiminm s s s ole Wa 3l sisse s oisie o e 4 wie a s siale)s @ o seis s sisie s &leets 15
NEEDLE VIBRATOR CAM CHANGED COMPONENTS
I R R R o e R e 17
PRESSER BAR & FEED REGULATOR COMPONENTS
R L e . o R TR b vasliln = 508 ot 5o & Emws 5 Sleale B arae 5 ol 19
FEED MECHANISM & CONDENSE COMPONENTS ,
R T i v reraiin e s ARSI LVl e g ey, aiiiass S TS aahes o 50wl B e s B a{e e 21
FEED MECHANISM COMPONENTS
SR T T e L SR ] R N ) (e S o N SR 70 L S 23
HOOK DRIVING SHAFT & HOOK COMPONENTS
R b R £ oo s, B D I e O PR, oo AR P o B S 25
LUBRICATION COMPONENTS
L SRR e i IR LIS ¥ O RS A R R e S R R 27
THREAD STAND COMPONENTS
B I Bl s & i L L T e e b A o hatle Bl A0 SR R 28
OIL RESERVOIR & KNEE LIFTER COMPONENTS
S e £ S e N Sty I T S Lo e P R % 29
BELT COVER COMPONENTS
DA S e NN R s £ SO S P PRI e SR S 30
ACCESSORIES COMPONENTS
AT e s PRI e O TRV NI SR SRNER Y 1 1) 31
THREAD TRIMMER MECHANISM COMPONENTS
| B8 R RN e e e SR e TR e e e e e & s A e & 35
- UPPER THREAD FEEDER COMPONENTS
T R R P e s S SORBA RPN S 37
_ AUTOMATIC REWERSE FEED MECHANISM COMPONENTS
{ O R R e L I e e s sy o O e 39
WIPER MECHANISM COMPONENTS
T A L P O = IS (RCORMR - 41
APPROPRIATION PARTS
e o R S e MR P 43
AUTO LIFTER (ON THE SIDE PLATE)
R S o siviviw « titie)s faikd e o ales & s & aleibe Graleim s Biiese u oaele ¥ Eeiae s lamoliel 45

ACCESSORIES COMPONENTS

L




1. Bk AhERME (1D
FRAME & MISCELLANEOUS COVER COMPONENTS (1)




Fi —
1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)
1. Blk. AhdEEf (D
Y5 L3R5 YRR DESCRIPTION 2984 |2284-7| #&it
1 |423.01-01 PR A OPERATION SEAL 1 1
2 |423.01-02 HLSE R o AR GASKET 1 1
3 |423.01-03 1111 i FACE PLA TE COMPL. 1 1
4 |423.01-04 i B A GASKET OF FACE PLATE 1 1
5 |423.01-05 Fon ek T i A TENSION RELEASE WINDOW PLATE 1
6 |423.01-06 R T i B GASKET 1 1
7 1423.01-07 S i JEE e BALANCE COVER BASE 1 1
8 [423.01-08 V- i BALANCE COVER 1 1
9 |423.01-09 P SPRING 1 1
10 |423.01-10 g N ATTENTION SEAL 1 1
11 |423.01-11 Prek T4 4 SPRING GUARD 1 1
12 |423.01-12 L B E] SCREW 11/64-40 L=8 2 2
13 |423.01-13 ek FE THREAD GUIDE PIN 1 1
14 |423.01-14 [fife k) SPRING GUARD 1 1
15 [423.01-15 ¥z 9 RUBBER PLUG 1 1
16 |423.01-16 4 Mz FE RUBBER PLUG 1 1
17 |423.01-17 PhekH Lk /] TAKE-UP THREAD CUTTER 1 1
18 1423.01-18 Jii i f SIDE PLATE 1
19 |423.01-19 I o B3 GASKET , 1
20 1423.01-20 A e OIL SIGHT WINDOW 1 1
21 |423.01-21 BV B 1 RUBBER STOPPER 1 1
22 |423.01-22 ¥ g PLUG D=8 L=4.5 1 1
23 1423.01-23 14 e 9% RUBBER PLUG 1 1
24 |423.01-24 sk A e L e PRE-TENSION CONTROLLER ASM. 1 1
25 |423.01-25 Je 2l BRRET SCREW 11/64-40 L.=6.5 1 1
26 |423.01-26 AT i A BT SCREW 3/16-28 L=14 5 5
27 [423.01-27 g g SCREW 11/64-40 L=8 7 7
28 |423.01-28 HRek bk J 8] SCREW 1/8-44 L=3.8 1 1
29 423.01-29 1 i P ] HINGE SCREW D=6.35 H=7.5 1 1
30 |423.01-30 i gleEic WAVED WASHER 6.4 11 X0.3 1 1
31 |423.01-31 - o B 1 WASHER 6.5% 11 % 1 I 1
32 [423.01-32 - A [ S T SCREW 11/64-40 L=9 9 5
33 [423.01-33 11l bz e ) g4 | SCREW 9/64-40 L=7 1 1
31 |423.01-34 Fo ek B o B g ] SCREW 3/16-28 L=6 4 1
35 |423.01-35 o R T SCREW 3/16-28 L=6 1 1
36 [423.01-36 5 e 2 DRIVING STOPPER RUBBER 2 2
37 1423.01-37 ¥k g% RUBBER PLUG 1 1
38 |423.01-38 ¥z 3% PLUG 1 1
39 |423.01-39 fa L TiAf THREAD RELEASE 1 1
10 |423.01-40 Lp ok iz BALANCE THREAD GUIDE 1
11 |423.01-41 i i AR T SCREW 3/16-28 L=10 8 8
12 1423.01-42 ATl O [ RUBBER RING 1 1
13 1423.01-43 Phek B4 AT SCREW 9/64-401.=3.5 1 2
414 |423.01-44 Je ek aR Al THREAD TENSION ASM. 1 1
15 [423.01-44-01 | Jezkdg i TENSION NUT (1) (1)
16 1423.01-44-02 | o2k il SCREW 9/64-40 1.=5.5 (1) (1)
47 |423.01-44-03 | Je£BWg LA ROTATING STOPPER (1) (1)
18 |423.01-44-04 | FAekE] TENSION RELEASE PIN ASM . (1) (1)
19 |423.01-44-05 | Jegk TENSION SPRING (1) (1)
50 |423.01-44-06 | Je2k fEALPT THREAD TENSION DISK COMPL. (1) (1)

_._2_




Y

Lo MLk AhigsifE (D
FRAME & MISCELLANEOUS COVER COMPONENTS (1)




51 |423.01-44-07 | g2k i THREAD TENSION ROD ASM. M | W HiE
52 |423.01-44-08 | pkek o TAKE-UP SPRING m |
53 423.01-44-09 | et igy THREAD TENSION POST ASM. () | @
54 (423.01-44-10 | THi FELT 2 | @
55 |423.01-44-11 | o2k b TENSION DISC HOLDER (|
56 |423.01-45 F 42 i MODEL PLATE : I
57 [423.01-46 ol RIVET 2 2
58 [423.01-47 Wl ARM 1 1
59 423.01-48 A BED 1 I




2. PLEE. #bis s BGH (2)
FRAME & MISCELLANEOUS COVER COMPONENTS (2)




2. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
2, MLBE. Ahg it (2)

Ty LRSS A DESCRIPTION 2284 | 2284-7| #&iF
| [423.02-01 SRR SUPPORT PLATE I I
2 1423.02-02 L E A A s L HELICAL GEAR BOX COVER ASM. | |
3 [423.02-02-01 | K #E 4 % HELICAL GEAR BOX COVER (1) (1)
4 [423.02-02-02 | e & i r BED SCREW STUD (2) (2)
5 [423.02-02-03 | e hi & sz b NUT 5/16-24 (2) (2)
6 1423.02-02-04 | HEulid i sr CONNECTING SCREW (1) (1)
7 1423.02-03 V- H AR BED PLATE | |
8 1423.02-04 Hidi BED SLIDE I

9 1423.02-05 HEW BED SLIDE SPRING 1

10 |423.02-06 B il VR g T SCREW 11/64-40 L=5 2 2
11 [423.02-07 45 3t e A OIL SHIELD PLATE 1 I
12 423.02-08 By kg e OIL SHIELD RUBBER | |
13 |423.02-09 FE bk GROUND MARK 1 1
14 [423.02-10 T ECHT o B8] SCREW 11/64-40 L.=9 | |
15 |423.02-11 s AR AT SCREW11/64-401.=12 2
16 1423.02-12 FHARAZAT SCREW 9/64-40 L.=7.5 2 2
17 |423.02-13 - B S SCREW 9/64-40 1L.=7.5 2 2
18 [423.02-14 M g SCREW 3/32-56 =19 2

19 [423.02-15 15 1z %€ RUBBER PLUG 1 !
20 [423.02-16 2T ) AT o ) SCREW11/64-40 L=9 3 3
21 |423.02-17 T A O A HELICAL BEVEL GEAR BOX COVER |

22 (423.02-18 W T A A A s A GASKET | |
23 (423.02-19 J& Ji 2 NYLON CAP | z
24 1423.02-20 AT CAUTION LABEL [ 1
25 |423.02-21 L T SAFETY LABEL 1 |




3v WLk Ahideskimmr (3)

FRAME & MISCELLANEOUS COVER COMPONENTS (3)




3. FRAME & MISCELLANEOUS COVER COMPONENTS (3)

3. Bl SR dedifift (3)

J¥-% Pty & F DESCRIPTION 2284 |2284-7| ik
1 ]423.03-01 Ltk oA 1 BOBBIN DEVICE ASM. 1 1
2 [423.03-01-01 [ £28E 2514541 BOBBIN FITTING BASIS COMPL. (1) (1)
3 (423.03-01-02 | 8L HbALLT BOBBIN SHAFT COMPL. (1) (1)
4 [423.03-01-03 | Z2b Y4B AL BOBBIN CAM SHAFT COMPL. (1) (1)
5 |423.03-01-04 |ZeskivihilR T BOBBIN LEVER (1) (1)
6 [423.03-01-05 |FLA4F ADJUSTING PLATE (1) (1)
7 [423.03-01-06 | $5Lo Pyt o 3 LATCH SPRING (1) (1)
8 [423.03-01-07 |43 PRESSUR FOOT SPRING (1) (1)
9 [423.03-01-08 [8)} VERTICAL ROLLER WASHER (2) (2)
10 [423.03-01-09 | #5204 & RUBBER RING (1) (1)
11 [423.03-01-10 |25 .08 CUSHION (1) (1)
12 [423.03-01-11 | £k il ¥ SPRING (1) (1)
13 [423.03-01-12 | il 1 gfeff: 44 RETAINING RING (1) (1)
14 [423.03-01-13 | HF 1 141E E-RING (1) (1)
15 |423.03-01-14 of[—ﬁlzﬁ] RUBBER RING (1) (1)
16 |423.03-01-15  |£e2bds il T08 4T SCREW 9/64-40 =13 (1) (1)
17 [423.03-01-16 .—m|tm:1-4m OIL RESERVOER BASE (1) (1)
18 [423.03-01-17 |OJE 14 O-RING (1) (1)
19 [423.03-01-18 |JE£E N PUSH THREAD PLATE (1) (1)
20 [423.03-01-19 ||-'ff§l'-rﬂi’-'=-' SCREW SM9/64-40 L=5 (1) (1)
21 |423.03-02 RERAbIZE SCREW 1/4-40 L=6 2 2
22 1423.03-03 BN THREAD GUIDE | |
23 1423.03-04 SREL AR IRET SCREW 11/64-40 L=7.8 | |
24 [423.03-05 FAIES WA THREAD CUTTER 1 1
25 [423.03-06 EES WAL ST SCREW 9/64-40 L=6 2 2
26 [423.03-07 Lk et AL BOBBIN THREAD TENSION ASM. 1 |
27 |423.03-07-01 | Jefkas b} THREAD TENSION NUT (1) (1)
28 |423.03-07-02 | Jeskqn i THREAD TENSION SPRING (1) (1)
29 1423.03-07-03 | JefkAR BOBBIN WINDER TENSION DISC (2) (2)
30 [423.03-07-04 | J kit 1 BOBBING THREAD TENSION ROD ASM. (1) (1)
31 |423.03-07-05 | JeRuZ gLy NUT 11/64-40 (1) (1)
32 (423.03-08 SRR AR IS MR SCREW 3/16-28 L=10 3 3
33 1423.03-09 e PACKING | I
34 [423.03-10 22575 1 DRIVING WHEEL 1 1




4. . EEAEAE
4. MAIN SHAFT &NEEDLE BAR COMPONENTS




4, MAIN SHAFT &NEEDLE BAR COMPONENTS

4, bHh. BRI
5 ] 4 B DESCRIPTION 2284 |2284-7| &

1 |423.04-01 i 4h MAIN SHAFT 1 1
2 1423.04-02 ECERER THRUST COLLAR ASM., 1 1
3 |423.04-02-01 |$'1% THRUST COLLAR {1} (1)
4 1423.04-02-02 |#h7i BEARING D=20x47 (1) (1)
5 |423.04-02-03 [ $YlEmET SCREW 1/4-40 L=6 (2) (2)
6 [423.04-02-05 |ahF OIL SEAL 1 1
7 |423.04-03 alE OIL SEAL COLLAR 1 1
8 |423.04-04 |- fih 73] 25 & SPROCKET 1 1
9 |423.04-05 1% HAND WHEEL 1

10 |423.04-06 LAt ek A NEEDLE ROD THREAD RACK 1 1
11 |423.04-07 BGIESG) MAIN SHAFT BUSHING .FORNT 1 1
12 |423.04-08 Ealib €15 MAIN SHAFT BUSHING .INTERMEDIA 1 1
13 |423.04-09 HLER] OIL SEAL 1 1
14 |423.04-10 EEAE A COUNTER WEIGHT 1 1
15 |423.04-11 EHAT i dvg il A 1) COUNTER WEIGHT PROTECTING PLATE ] 1
16 |423.04-12 PELE kR NEEDLE BAR CRANK 1 1
17 |423.04-13 -ty B 20 A TAKE-UP COUNTER WEIGHT ASM. 1 1
18 [423.04-14 [r] 2t TIMING BELT 1 1
19 |423.04-15 {55 PIN 1 1
20 |423.04-16 Jilts OIL WICK 1 1
21 |423.04-17 O[] RUBBER RING 1 |
22 |423.04-18 Fhbpi i er SCREW15/64-28 1L.=10.5 1 1
23 1423.04-19 A T SCREW15/64-28 L=11 ' 1 1
24 |423.04-20 BEFLEHEER AT BALANCE V 1 1
25 |423.04-21 b4 i SR ET SCREW 15/64-28 L=15 2 2
26 |423.04-22 [ Al 5] 2 56 0 LB ET SCREW 1/4-40 L=6 2 2
27 |423.04-23 FEATHh AR ET SCREW 9/32-28 L=16 1 1
28 |423.04-24 O [# RUBBER RING 1 1
29 |423.04-25 O[] RUBBER RING 1 1
30 |423.04-26 PR i Fa R T SCREW 1/4-40 L=6 2 )
31 |423.04-27 AT AL ET SCREW 9/32-28 L=7 1 1
32 [423.04-28 B PELR AT I ET SCREW 9/64-40 1.=8.6 3 3
33 |423.04-29 FhlE THRUST COLLAR ASM.D=14.72 W=12 1 i
34 (423.04-30 FEATAS s AL NEEDLE BAR YOKE ASM. 1 1
35 |423.04-30-01 | FI443ah 4 NEEDLE BAR YOKE (1) (1)
36 |423.04-30-02 | 3tah 40 SHAFT (1) (1)
37 [423.04-30-03 |fHAFECL NEEDLE BAR BUSHING ,UPPER D=7 (1) (1)
38 [423.04-30-04 |FHFFECH) NEEDLE BAR BUSHING ,LOWER D=7 (1) (1)
39 [423.04-30-05 |5 B H SPRING PIN (1) (1)
40 [423.04-31 a2k OIL WICK 64 0.1
41 |423.04-32 12 5 A £ FEED ROCKER SHAFT BUSHING 1 1
42 1423.04-33 FEATE 2D PR A 4 NEEDLE BAR YOUKE PRESSER 1 1
43 |423.04-34 AN E AT 2 A NEEDLE BAR CRANK ROD ASM. 1 1
44 |423.04-35 FHATIEHEAT NEEDLE BAR CONNECTION 1 1
45 |423.04-36 FHATA3 2 BR {0 4 8 SCREW 1 1
46 |423.04-37 AT NEEDLE ROD 1 1
47 |423.04-38 A R S50 NEEDLE BAR CONNECTION GUIDE 1 1
48 [423.04-39 A A% T S5 CTANK ROD GUIDE 1 ]
49 |423.04-40 JE Rl R NEEDLE BEARING ,A 1 1
50 |423.04-41 FEAT I JE AR SCREW 9/64-40 L=8.5 1 1
51 |423.04-42 ST SCREW 11/64-40 L=9 2 2
52 |423.04-43 SAERET (D) SCREW 11/64-40 L=7 1 1
53 [423.04-44 HLEL NEEDLE 438 #75 1 1
54 |423.04-45 AR AP R ALt SCREW 1/8-44 .=4.9 1 1
55 |423.04-46 EIAFE Al A e ) GUIDE PIN 1 1
56 |[423.04-47 AT s S & SHAFT BUSHING ,REAR 1 1
57 |423.04-48 FIATE sh 20 S 8L E] | SCREW 3/16-28 L=7 1 1
58 |423.04-49 SHUEEN () SCREW 11/64-40 L=10 1 ]
59 |423.04-50 FYIE g ET SCREW 2 2




5. $REF A (1)
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS (1)




SAREFEEE ()

5 NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(1)

T & 7 DESCRIPTION 2284 |2284-7| #%IE
1 423.05-01 JT 114 SNAP RING M10 1 1
2 |423.05-02 FHATAE 2 AT DRIVE LINK ASM. 1 1
3 1423.05-03 S AL R LINK | |
1 [423.05-04 PER RN NEEDLE VIBRATING CAM SHAFT 1 |
5 |423.05-05 AR ah g b & BUSHING 1 |
6 |423.05-06 5L e 10 HEA DRIVE LINK GUIDE A 1 1
7 1423.05-07 TS 2l 4 441 0F SHAFT CONNECTION ASM. 1 1
8 1423.05-07-01 | FHAF4% sl SHAFT CONNECTION (1) (1)
9 1423.05-07-02 || AFEE ) AT SCREW 3/16-28 L=14 (1) (1)
10 1423.05-07-03 |48} WASHER 5.1X7.5X0.5 (1) (1)
11 |423.05-08 PREIHE 2h e FT LINK 1 1
12 [423.05-09 FF 142 2 il e PIN D 1 '
13 |423.05-10 19 8 S0 B DRIVE LINK GUIDE B 1 1
14 [423.05-11 FUFTA St 1l PIN A 1 1
15 {423.05-12 [ WASHER 1 1
16 |423.05-13 P THRUST COLLAR | 1
17 |423.05-14 PEEHL "JJi"I'HJ"’”J SCREW 11/64-40 L=8.5 1 1
I8 |423.05-15 FIAFAS A0 34 b1 gt SCREW 9/64-40 L=5.5 2 2
19 {423.05-16 FIATE A AP ET SCREW 11/64-40 L=8.5 1 1
20 |423.05-17 s NEEDLE CAM ' 1 1
21 |423.05-18 e ah i o 0 ) SCREW 11/64-40 L=14 3 3
922 1423.05-19 FEAL AL TR AR il NEEDLE CAM ROLLER SHAFT 2 2
23 1423.05-20 Flab i AR NEEDLE CAM ROLLER A 2 2
24 |423.05-21 [ WORM WHEEL COMPL 1 1
25 423.05-22 BT SCREW 1/4-40 L=6 1 1
26 1423.05-23 LT WORM A 1 1
27 1423.05-24 JRE AR AN T SCREW 1/4-40 L=8.5 | 1
28 |423.05-25 ¥ 1k | RUBBER RING I 1
29 |423.05-26 Rl THRUST COLLAR ASM.D=10.32 W=1 | |
30 |423.05-27 Pi1E THRUST COLLAR ASM.D=10.32 W=1 1 |
31 [423.05-28 1B T A ] | SCREW 15/64-28 L=7 1 1
32 423.05-29 PEAEF S ARET | SCREW 1/4-40 1L=4.2 1 1
33 423.05-30 JRUEF A0 Al | SCREW 1/4-40 L=8.5 | 1
34 1423.05-31 Py SCREW 1/4-40 L=10 ! 1
35 |423.05-32 P s ey SCREW 1/4-40 1.=6 3 3
36 [423.05-33 P e ) SCREW 9/64-40 =5 2 2




6. $EE EAF (2)
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS (2)




6485 T T(2)
6.NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(2)

JE B 2 B DESCRIPTION 2284 |2284-7| #%IE
1 |423.06-01 F1Av 105 45 S e NEEDLE POSITION CHANGE BASE 1 |
2 1423.06-02 FL U RS HINGE SCREW D=8 H=4 1 1
3 |423.06-03 i 3 WAVED WASHER 8.5X12.5X0.3 3 3
4 |423.06-04 i R} NUT 15/64-28 1 |
5 [423.06-05 F1 R U8 58 B CHANGE BASE FITTING PLATE 1 I
6 |423.06-06 HLES ARM 1 |
7 [423.06-07 5 AR SHAFT l 1
8 1423.06-08 JREL AR Rl g g T SCREW 9/64-40 L=6 3 3
9 |423.06-09 ERaLe] WASHER 2 2
10 |423.06-10 g e ) WAVED WASHER 1 ]
11 [423.06-11 'I'I"IH"H-‘L#i SNAP RING M10. 1 |
12 [423.06-12 HLES SHAFT | |
13 |423.06-13 R} NUT 15/64-28 E |
14 |423.06-14 PR 137 25 21 {F STOPPER ASM. 1 |
15 |423.06-15 - E-RING I |
16 |423.06-16 HER) NUT | 1
17 |423.06-17 1=z B NUT STOPPER 1 1
I8 |423.06-18 FLFFALE: LEVER ASM. 1 |
19 1423.06-19 & E-RING 4 1 1
20 | 423.06-20 s Ik HAND STOP CRANK SHAFT BALL 1 |
21 1423.06-21 i SPRING 1 1
22 |423.06-22 PR OIL SHIELD 1 |
23 1423.06-23 IRZLESS 3 SCREW 9/64-40 1L=5.0 1 |
24 |423.06-24 e S PACKING i 1
25 [423.06-25 14 1 ROLLER 1 1
26 |423.06-26 F07 U ] ADJUSTING PICK-UP SCREW 1 |
27 1423.06-27 L S g ) ADJUSTING PICK-UP [ 1
28 1423.06-28 ARVATE 3 SN SCREW M4 X0.7 L=5 2 2
29 |423.06-29 FREL il KNOB 1 |
30 1423.06-30 R B PR AV 425 1] LEVER STOPPER 2 2
31 [423.06-31 FREL Il SCREW 9/64-40 L=6 2 2
32 1423.06-32 JREL T ElL A WASHER 2 2
33 1423.06-33 JEEF HEEATIT LEVER 1 1
34 423.06-34 Z0 1 ALk SCALE PLATE ASM. 1 1
35 |423.06-34-01 | %4k SCALE PLATE (1) (1)
36 [423.06-34-02 | Zj% i o b SCALE MOUNTING BASE COMPL. (1) (1)
37 1423.06-34-03 | Z1)J5 40T SCREW 1/8-44 L-2.5 (2) (2)
38 423.06-35 HLSE T ol B SIDE COVER ASM. | 1
39 |423.06-36 215 4&"“ LEVER | |
40 [423.06-37 Z0 A Tl KNOB | |
41 |423.06-38 ,»IIM&,.MI AN LEVER STOPPER 2 2
42 1423.06-39 Z) 4R S | SCREW 9/64-40 1.=3.5 2 2
43 423.06-40 Z B4 i A [ WASHER 3.7X8X1 : 2
44 |423.06-41 P A7 ik KEY | 1
45 423.06-42 i SPRING | |
16 [423.06-43 FIFE I8 Y [ s B s | SCREW 3/16-28 L=10 4 4
47 |423.06-44 FEEF BE AL R b8 SCREW 9-/64-40 L.=8.5 1 1
18 [423.06-45 FEEF HEEH a2 | SCREW 3/16-32 L=6.5 1 |
49 |423.06-46 bl | WASHER 1 |
50 |423.06-47 P T A WAVED WASHER 8.5X12.5X0.3 2 2
51 |423.06-48 B WASHER 1 |
52 1423.06-49 )y WASHER 3.7X6X]1 1 1




B A1 (3)

3
Fl

m 3

=

ﬂ:

fe

7. FEY

NEEDLE VIBRATIOR CAM CHANGED COMPONENTS (3)




TABEH B

7NEEDLE VIBRATIOR CAM CHANGED COMPONENTS(3)

75 [ YRR DESCRIPTION 2084 |2284-7| #&iE
1 [423.07-01 1 1 9% RUBBER PLUG 1 1
2 1423.07-02 i DIAPIN A 1 1
3 1423.07-03 FEFH2 ) R IET SCREW M5X6 2 2
4 |423.07-04 R h R e SCREW M5X0.8 L=14 1 1
5 |.423.07-05 AT 2h il NEEDLE DRIVING SHAFT 1 1
6 |423.07-06 HLEHE A NEEDLE DRIVING ROD 1 1
7 1423.07-07 HLEZ ST SCREW M5 L=4 2 2
8 [423.07-08 ARAEETIL “-‘i-‘i'i THREAD TRIMMER SHAFT 1 1
9 |423.07-09 FEEHN 4R NEEDLE CAM ARM 1 1
10 |1423.07-10 {253 ) H NEEDLE DRIVING ARM 1 1
11 1423.07-11 5 7% RUBBER PLUG 1 1
12 |423.07-12 5 7 g OIL SHIELD 1 1
13 [423.07-13 El b NEEDLE PLATE 1 1
14 [423.07-14 FEEH S FFISET SCREW M5 L=4 4 4
15 [423.07-15 PEH G £ METAL,FRONT 2 2
16 |423.07-16 ¥ 7 PLUG 1 1
17 [423.07-17 A T FEED DOG | 1
18 |423.07-18 i} al SNAP RING M10 1 1
19 [423.07-19 ] 4 TIMING GAUGE E 1 1

20 |423.07-20 ik ROLLER | 1 1
21 |423.07-21 5 E-RING4 2 2
22 1423.07-22 =5 E-RING 2 2
23 1423.07-23 ORI E] RUBBER RING 1 1
24 [423.07-24 oifi ¢ SPRING 1 1
25 |423.07-25 A i a4 CHANGE OVER SLIDE SHAFT ] 1
26 |423.07-26 A AL CHANGE OVER LEVER ASM. 1 1
27 1423.07-26-01 | kT CHANGE OVER LEVER (1) (1)
28 |423.07-26-02 ESIH v PIN (1) (1)
29 1423.07-27 AR HUFT R ET SCREW 9/64-40 L=8.5 1 1
30 [423.07-28 7 g CHANGE OVER BASIS 1 1
31 [423.07-29 '.‘%‘[ ES RN GASKET 1 1
32 1423.07-30 AL E R E T SCREW 4 4




8. [k A

PRESSER BAR & FEED REGULATOR COMPONENTS

o
(o]

9

58]

18

43

o —




8 IR
8.PRESSER BAR & FEED REGULATOR COMPONENTS

55 [ &5 A K DESCRIPTION 2284 |2284-7| %&iE
1 |423.08-01 LA PRESSER FOOT ASM. 1
2 1423.08-01-01 |[EMIEH PRESSER FOOT MOTHERBOARD (1)
3 1423.08-01-02 | 1A PRESSER FOOT POWER (1)
4 1423.08-01-03 | JE %S PRESSER FOOT PIN (1)
5 1423.08-01-04 |12 E] PRESSER FOOT SCREW (1)
6 [423.08-01-05 u TR PRESSER FOOT SPRING (1)
7 1423.08-01-06 | JeHrEH CARRY SECRETLY PLATE (1)
8 [423.08-01-07 |45l 15 i Y5 b BREADTH ADJUSTING PLATE (1)
423.08-01-07a |14l v EE 14 1 b BREADTH ADJUSTING PLATE (1)
9 |423.08-01-08 |+ Al 5 158 1Y MO ET SCREW (2)
10 |423.08-01-09 |55 FINGER COVER (1)
11 |423.08-02 JETENHRTFL AT LIFTING LEVER LINK 1 1
12 [423.08-03 P T HINGE SCREW 2 1
13 |423.08-04 SR LIFTING LEVER CONNECTING ROD 1 1
14 [423.08-05 Ja 1 G KT FF LIFTING LEVER LINK ARM 1 1
15 |423.08-06 U SWIVEL 1 1
16 |1423.08-07 F6 1S AT 5L ET CONNECTING ROD HINGE SCREW 1 1
17 [423.08-08 AT PRESSER BAR 1 1
18 |423.08-09 AT 4 PRESSER BAR GUIDE BRACKET 1 1
19 [423.08-10 L T PRESSER SPRING REGULATOR 1 1
20 [423.08-11 I S 4§ PRESSER GUIDE BAR 1 1
21 [423.08-12 1 B PRESSER SPRING REGULATOR 1 1
22 423.08-13 EHFFE PRESSER BAR BUSHING,LOWER 1 1
23 [423.08-14 Ik T HAND LIFTER CAM COMPL. 1 1
24 423.08-15 FENE e T8 5T AR SCREW 9/64-40 1.=9.5 1 1
25 [423.08-16 PUBEI ] % 1 LIFTING LEVER GASKET 1 1
26 |423.08-17 u’n*‘r%ﬁ!ﬂ HINGE PIN 1 1
27 1423.08-18 = E-RING 1 1
28 |423.08-19 FETENITI FT LIFTING LEVER 1 1
29 1423.08-20 GRS R FFFeti 42 5] | KNEE LIFTING LINK STEP-SCREW 1 1
30 |423.08-21 ETE T R KNEE LIFTING LINK SPRING 1 1
31 |423.08-22 < E-RING 1 1
32 |423.08-23 FREILET HINGE SCREW D=6.35 H=3 1 1
33 [423.08-24 s s & SCREW 9/64-40 L=8.5 1 1
34 [423.08-25 98 [ 8 i) NUT 1 1
35 |423.08-26 O [#] RUBBER RING 1 1
36 |423.08-27 E kIR ET HINGE SCREW D=6.35 H=2.7 1 1
37 1423.08-28 G A F R Yy s RS NUT 3/16-32 1 1
38 |423.08-29 I-;- i E-RING6 1 1
39 |423.08-30 FE IR sl i R SCREW 1 1
40 [423.08-31 P D7 ) 10 s Wt T SCREW 15/64-28 L.=4.7 1 1
41 |423.08-32 G S AL HAND LIFTER CAM COMPL . 1 1
42 1423.08-33 l T |$*4JFPQ LIFTING LEVER 1 1
43 [423.08-34 i G g SCREW 11/64-40 L=10.5 1 1
14 |423.08-35 I U8 ET 30 WASHER 1 1




9. {5 EtEEAF

FEED MECHANISM & CONDENSE COMPONENTS




9.fHEFEIFQR)

9.FEED MECHANISM & CONDENSE COMPONENTS

) 5 A DESCRIPTION 2084 |2284-7| ik
1 [423.09-01 s T LEVER ] 1
2 1423.09-02 (3645 T b SHAFT | 1
3 [423.09-03 R Tl 2 BUSHING 1 1
4 1423.09-04 {51 &% PR (b CONDENES STOPPER ARM ASM . 1 1
5 1423.09-05 poy & B MV FEED DRIVING ADJUSTER 1 1
6 |423.09-06 R BCF IR A e ) JE %€ | NYLON PLUG 1 |
7 1423.09-07 kil KNOB 1 1
8 1423.09-08 Y YT T IS AR ADJUSTING SCREW BASE 1 ]
9 |423.09-09 YT AT ADJUSTING SCREW | |
10 |423.09-10 PRAY 25 STOPPER | |
11 [423.09-11 A SHAFT 1 1
12 423.09-12 %] 1 A STOPPER DIAL PLATE | |
13 [423.09-13 TEAT AT SCREW 11/64-401.-3.5 2 2
14 |423.09-14 A WAVED WASHER 1 1
15 [423.09-15 PRAV AU ET SCREW 11/64-40 L.=7 1 1
16 |423.09-16 Fb b FEED DIAL | 1
17 1423.09-17 TR LR ADJUSTING SCREW | 1
18 [423.09-18 (B R F FEED REVERSAL LINK 1 1
19 [423.09-19 PRV A PIN | 1
20 |423.09-20 ZI| SCALE PLATE ; 1 l
21 [423.09-21 $r HEY SPRING SUSPENSION I !
22 [423.09-22 FDA LS TORSION SPRING 1 1
23 1423.09-23 i TENSION SPRING RACK B I 1
24 |423.09-24 A% g T BRAY 2% REVERSE FEED LEVER STOPPER 1 |
25 |423.09-25 MBS OIL SEAL 1 |
26 |423.09-26 PR ET PIN I 1
27 1423.09-27 LN SPRING 1 1
28 |423.09-28 25T SCREW 3/16-28 L=14 1 1
29 423.09-29 L R [ SPRING WASHER 5.1X9.2X1.3 | |
30 |423.09-30 W SCREW 3/16-32 L=6.5 1 |
31 |423.09-31 WRET SCREW 3/16-28 L=14 1 1
32 |423.09-32 {32 45 Tl 4 Pl THRUST COLLAR ASM D=10.32 W=1 | 1
33 |423.09-33 E0A PR A g hgtE] SCREW 3/16-28 L=14 1 |
34 1423.09-34 R Y BB S A B ) SCREW 3/16-28 L=6 2 2
35 [423.09-35 EFER bR IR SCREW 3/16-28 L=18 | 1
36 |423.09-36 O 4 RBER RING 1 |
37 |423.09-37 () el b e g ) HINGE SCREW D=6, H=3.2 2 2
38 [423.09-38 S5 R EFT U8 RE NUT 3/16-28 1 1
39 [423.09-39 {0126 e i FEED VARIABLE ARM B 1 1
40 |423.09-40 (32 ) A e | SCREW 3/16-28 L=15.5 1 1
41 [423.09-41 G| i SR T SCREW 3/16-28 L=6 2 2
12 [423.09-42 f M5 T4t P 2 SCREW 2




10. &KL, BT 4
FEED MECHANISM COMPONENTS




10GEEHG A H14E2)

10.FEED MECHANISM COMPONENTS

S [5]5 R DESCRIPTION 2284 |2984-7| &I
1 [423.10-01 s b i Y R A FEED REVERSAL LINK 1
2 1423.10-02 JF TENSION SPRING RACK
3 [423.10-03 B e FEED BASE
4 [423.10-04 DR a] AR Al £ ) SCREW 15/64-28 L.=4.7
5 |423.10-05 B FELT
6 |423.10-06 S N LINK
7 1423.10-07 -y o b AL BALANCE WEIGHT COMPL.

8 [423.10-08 w—-ﬂ i £ g SCREW 15/64-28 L=7

9 [423,10-09 A B oL Y FEED BASE SHAFT

10 |423.10-10 .MH B [a] AR SPACER

11 |423.10-11 DR A A A FEED POCKER

12 |423.10-12 16 A - LINK SHAFT

13 |423.10-13 FURERRET HINGE SCREW D=6 H=3.2
14 |423.10-14 J-;wi'i NUT 3/16-28

15 [423.10-15 Fof Sy R T SCREW11/64-40 L=11

16 [423.10-16

R AT

SCREW 1/8-40 L=7

17 [423.10-17

T AT

SCREW3/16-28 L=9

18 [423.10-18

LSRN

SCREW3/16-28 L=14

19 [423.10-19

A RIRET

SCREW3/16-28 L=14

20 [423.10-20 65 A LB E-RING3 ,
21 [423.10-21 ML ShAE AT it He il PIN

22 [423.10-22

ile

THRUST COLLAR ASM D=11.11.W=10

23 1423.10-23

IS

SCREW 1/4-40 L=7

24 1423.10-24

R L FE R

SCREW 1/4-40 L=8

25 1423.10-25

| HLJf' T ! 2ET

SCREW 1/8-441.=6.4

pafpo ===l —=]=|ra|ra|ta]| =]t | === |=|—=]l—|—[—=]|—]|—

26 1423.10-26

JEATIRET

HINGE SCREW D=9 H=7

27 1423.10-27

FEATIE )

NUT 9/32-28

Bo | B2

28 [423.10-28

PR AR T

SCREW 3/16-28 L=15.5

29 1423.10-29

FRIRET

SCREW 11/64-40 L=8.5

30 [423.10-30

FRATBRA AR E T

SCREW1/64-40 L=7

31 1423.10-31

-t o 2R )

SCREW

vl
t\:-—_—[\:r\:[-;rc-—-—'—'—-—-l\;h:L\:—l\;l\:—'-—‘i\‘-"—-’——'—"—"—"'“"‘"_';x_,

32 1423.10-32

15K

FEED ROCKER SHAFT

33 1423.10-33

S REUES

BUSHING .FRONT

34 1423.10-34

SR G £

FEED ROCKER SHAFT BUSHING ,FRO

35 1423.10-35

Do A LI I

ECENTRIC CAM

36 |423.10-36 5B ROD

37 423.10-37 15 B A T SIDE DISC PLATE

38 |423.10-38 AR BEARING

39 |423.10-39 IR AR A REVERSE FEED LIMITER

40 [423.10-40

SRR AV B g )

SCREW 11/64-40 L=11

41 1423.10-41

ALY

TENSION SPRING RACK

42 1423.10-42

S aT A AR E T

SCREW 3/16-28 L=14

43 1423.10-43

Ml T

CONNECTING ROD

44 [423.10-44 a4 FEED ROCKER SHAFT CRANK
45 |423.10-45 SR )R FEED DRIVING ROCKER

46 |423.10-46 ik A PLATE A

47 1423.10-47 FRAT A b STOPPER PLATE

48 [423.10-48 ik B PLATE B

49 [423.10-49

e A 1L

FEED VARIABLE SHAFT

50 |423.10-50

PR AT AR A

BUSHING .FRONT

51 [423.10-51

SR AT A A

FEED VARIABLE ARM C

52 [423.10-52

IEEHE sh AT R

FEED DRIVING ROCKER BLOCK

D ] | | o | | [ ] | s i ] b | | b | | | e | | i | =

Sl =l —=l—=l=l—]l =l —=l—=]l—= ==l === e = = = =




11, Rl et
HOOK DRIVING SHAFT & HOOK COMPONENTS




1. FHlz 281k

I1.HOOK DRIVING SHAFT & HOOK COMPONENTS

22 1423.11-21

Jig ¥ 9K )y i 2 B T

SCREW 15/64-28 L=7

23 [423.11-22 A RET SCREW 1/4-40 L=8
24 1423.11-23 BRI SCREW 1/4-40 L=7

25 1423.11-24

EITEEST]

SCREW 15/64-28 L=7

26 1423.11-25

T R Al £ 0 s )

SCREW 15/64-28 L=8

745 P vy EA DESCRIPTION 2284 |2284-7| #%iF
1 [423.11-01 TR A1 1F HOOK COMPL,RIGHT 1 1
2 |423.11-01-01 |Jighnesr SCREW 11/64-40 1L=4.5 (2) (2)
3 1423.11-02 R IES BUSHING REAR 1 1
4 1423.11-03 I il ] AU HOOK DRIVING SHAFT SPROCKET 1 1
5 [423.11-04 0% RUBBER RING 1 1
6 |423.11-05 T 82 B 0y ol BUSHING 1 1
7 1423.11-06 Jitg ¥z e s il SHAFT 1 1
8 1423.11-07 Nl HOOK DRIVNG SHAFT 1 1
9 1423.11-08 TE#R A 1hi PINION ASM. | 1
10 |423.11-09 FRLs BOBBIN S 1 1
11 |423.11-10 I LERES BUSHING ,INTERMEDIATE 1 1
12 |423.11-11 Il A A A HELICAL GEAR B 1 1
13 [423.11-12 Al RL S HELICAL GEAR A A 1 1
14 [423.11-13 TR BUSHING ,FRONT 1 1
15 |1423.11-14 Bt BOBBIN CASE ASM. 1 1
16 [423.11-15 Tig 422 Ay HOOK SHAFT 1 1
17 |423.11-16 T 2 i A £5 HOOK SHAFT BUSHING 1 1
18 |423.11-17 HOOK SHAFT BUSHING 1 1
19 [423.11-18 BUSHING CAP 1 1
20 |423.11-19 i GASKET 1 1
21 [423.11-20 e 82 5 v 72 INNER HOOK STOPPER 1 1

| 1
4 4
2 2
3 3
1 1
1 1
2 2

2

2

27 |423.11-26 kil BEARING D=9.52X22.22

28 |423.11-27 i e gk T SCREW 1/4-40 =8

29 [423.11-28 WA IRET SCREW 1/4-40 L=8 2

30 |423.11-29 IESF ) SCREW 1/8-441=8 2

31 |423.11-30 P AL SCREW 11/64-40 1.=9 1 I

32 1423.11-31 e A il U T T OIL SEAL SCREW 1 1

33 [423.11-32 s OIL WICK 1 |
1 1

34 1423.11-33

WA Ui T

GEAR ASM.LARGE




12, 8 AT
LUBRICATION COMPONENTS




12,963 5B
12.LUBRICATION COMPONENTS

5 %] 5 B3R DESCRIPTION 2284 |2284-7| #HiE
1 |423.12-01 [ 4l 1 ;lh“"llfl'— OIL SUPPLY PIPE ASM. 1 1
2 [423.12-02 e ah A OIL SUPPLY PIPE 1 1
3 [423.12-03 i DISTRIBUTOR 1 1
4 [423.12-04 i ke FELT ASM., 1 1
5 |423.12-05 Ifs il B FELT PRESSER 1 1
6 |423.12-06 e Dy GASKET 1 1
7 |423.12-07 A il v L A OIL TUBE 1 1
8 [423.12-08 WERh T BUSHING 1 1
9 [423.12-09 BLET SCREW 11/64-40 L=5 1 I
10 [423.12-10 B UPRIGHT SHAFT 1 1
11 |423.12-11 i 55 A 58 PUMP DRIVING GEAR 1 1
12 |423.12-12 5 5 e PUMP DRIVING GEAR A 1 1
13 [423.12-13 +} FE| A PLUNGER THREST PLATE 1 1
14 |423.12-14 FETE S N PLUNGER SPRING 1 1
15 [423.12-15 FE2E PLUNGER 1 1
16 |423.12-16 T i YT OIL REGULATING SCREW 1 1
17 |423.12-17 HL2E LA CABLE BAND 1 1
18 [423.12-18 LR 2 OIL TANK 1 1
19 [423.12-19 e LES m’ OIL TEGULATING SCREW 1 1
20 [423.12-20 7l E Y SPRING 1 1
21 [423.12-21 AN S0 be OIL FELT GUIDE 1 1
22 |423.12-22 "‘ﬁﬂlf’* ) R ET SCREW 15/64-40 L=7 1 1
23 [423.12-23 IKES kl’%iil SCREW 11/64-40 L=7 1 1
24 |423.12-24 W Tt 5 0% P WL E T CONNECTING SCREW 1 1
25 |423.12-25 S R T SCREW 11/64-40 L=11 ' 2 2
26 |423.12-26 7t G P e i‘J‘ SCREW 1/4-40 1.=4.5 2 2
27 |423.12-27 iR SCREW 1/4-40 L=4.5 2 2
28 |423.12-28 +.J%.||.+Fuﬂ';i{ij SCREW 11/64-40 L=7 1 1
29 [423.12-29 G AC dv B IR E] CONNECTING SCREW 2 2
30 [423.12-30 I 7 [t OIL WICK 0.2 0.2
31 [423.12-31 ! ) NUT 15/64-28 1 1
32 [423.12-32 A P SCREW 11/64-40 L=5 1 1
33 [423.12-33 P8 5] SCREW 2 2
34 [423.12-34 I A% il 1] ” L I8 E T |[CONNECTING SCREW 1 1
35 [423.12-35 fm?ulfi! WSEr SCREW 11/64-40 L=14 2 2
36 [423.12-36 P r. ERENRE T CONNECTING SCREW 1 1
37 [423.12-37 il OIL TUBE 0.3 0.3
38 [423.12-38 S (o) B BT SCREW 11/64-40 1.=5 1 1
39 [423.12-39 O} [ RUBBER RING 1 1
40 [423.12-40 il THRUST COLLAR ASM. 1 1
41 [423.12-41 a5 A LUBRICATING OIL PUMP ASM . 1 1
2 1423.12-41-01 |l HICHE OIL PUMP INSTALLING BASE (1) (1)
43 [423.12-41-02 | ¥4 B 3k RUBBER JOINT (1) (1)
44 1423.12-41-03 | il P 4k % RUBBER JOINT (1) (1)
45 [423.12-41-04  [idifg ah 5 4 LUBRICATING OIL PUMP (1) (1)
46 |423.12-41-05 |l 22 ikl 4% OIL PUMP IMPELLER (1) (1)
47 1423.12-41-06 | ith 52 5% OIL PUMP IMPELLER COVER (1) (1)
48 [423.12-41-07 |l 58 s ey SCREW M3X0.5 L=10 (3) (3)
49 |423.12-41-08 || WASHER (3) (3)
50 |1423.12-41-09 |4 L} NUT M3X0.5 (3) (3)
51 [423.12-41-10 |ali % &% LUBRICATING OIL PUMP COVER (3) (3)
52 |423.12-41-11 |M8¥] SCREW (5) (5)
53 [423.12-42 U8l 1 A OIL REGULATING VALVE ASM. 1 1
5 |423.12-42-01 |?&E] WASHER (2) (2)
55 [423.12-42-02 |iE4EHIBET SCREW 11/64-40 1=14 (1) (1)
56 [423.12-42-03 | iith 14 OIL REGULATING VALVE (1) (1)
57 |423.12-42-04 | iih 45 7 PE M WIPER LINK JOINT (1) (1)
58 [423.12-42-05 [ali#F OIL TUBE (0. 18) | (0. 18)
59 |423.12-42-06 | a4 OIL TUBE (0. 14)[ (0. 14)
60 [423.12-42-07 [iMGB8ET OILADJUSTING SCREW (1) (1)
61 [423.12-42-08 [#EE) NUT 11/64-40 (1) (1)
62 |423.12-43 a2k OIL WICK 0.2 0.2
63 [423.12-44 g ol OILTUBE 1 1

__26_




13. LR AR AT
THREAD STAND COMPONENTS

1328 A
13.THREAD STAND COMPONENTS

JP b P 2k DESCRIPTION 2284 |2284-7| 4%7F
1 [423.13-01 £ A ) THREAD STAND ASM. (1) (1)
2 [423.13-01-01 | FFF SPOOL REST ROD,LOWER (1) (1)
3 [423.13-01-02 [£B%8 EAF SPOOL REST ROD,UPPER (1) (1)
4 1423.13-01-03 |Zk4E THREAD GUIDE ARM B (2) (2)
5 [423.13-01-04 | I FFF8Ek SPOOL REST ROD JOINT (1) (1)
6 [423.13-01-05 |ZkZufidesk THREAD GUIDE ARM JOINT (2) (2)
7 1423.13-01-06 |2k 441G SPOOL REST ROD CAP (1) (1)
8 |423.13-01-07 |Ze4L4T SPOOL PIN (2) (2)
9 [423.13-01-08 [Z# SPOOL REST (2) (2)
10 |423.13-01-09 | £kl SPOOL REST CUSHION (2) (2)
11 [423.13-01-10 | Zedit [ e 42 SPOOL RETAINER (2) (2)
12 |423.13-01-11 |48 Hf NUT (1) (1)
13 [423.13-01-12 | S5e4k3e THREAD GUIDE (2) (2)
14 [423.13-01-13 | #4}#] WASHER 16X30X2.6 (2) (2)
15 |423.13-01-14 |#2%] SCREW M5 L=14 (2) (2)
16 |423.13-01-15 [#&Hf NUT M5 (2) (2)
17 [423.13-01-16 [W84] SCREW M6 L=16 (2) (2)
18 |423.13-01-17 |dBhf NUT M5 (2) (2)




14. wh. s
OIL RESERVOIR & KNEE LIFTER COMPONENTS

149048, W)

14. OIL RESERVOIR & KNEE LIFTER COMPONENTS

TP e 42 F5 DESCRIPTION 2284 2284 &k

1 [423.14-01 LA A OIL RESERVOIR ASM. 1

2 |423.14-01-01 |3 OIL RESERVOIR (1) (1)
3 [423.14-01-02 | yhiih s B 4 OIL RESERVOIR GASKET (1) (1)
4 |423.14-01-03 |[#th RUBBER CUSHION 4 4
5 |423.14-01-04 |35 [ AL ) (iR CONNECTING ROT,VERTICAL (1 (1)
6 [423.14-01-05 |4 He 905 3k BRACKET (1) (1)
7 1423.14-01-06 | W4 B4 KNEE PRESS ROD (1) (1)
8 [423.14-01-07 |98 SPRING (1) (1)
9 [423.14-01-08 | Rl RUBBER PLUG (1) (1)
10 |423.14-01-09 |O !5 RUBBER RING (1) (1)
11 |423.14-01-10 | 348 fetbg sy SCREW (1) (1)
12 1423.14-01-11 | §& 1} NUT M6 (2) (2)
13 [423.14-01-12 |2 SCREW M6 L=30 (2) (2)
14 423.14-01-13 |43 s BADOL 1) Ay 4T SCREW M6 L=17.5 1 1
15 [423.14-01-14 [ $20FT 52 b2k T SCREW M6 L=20 (2) (2)
16 [423.14-01-15 | |5 E-RING 10 (1) (1)
17 |423.14-02 A A OIL RESERVOIR BASE 1 1
18 |423.14-03 TR KNEE PRESS LIFTER ROD 1 1
19 |423.14-04 Tk OIL RESERVOIR MAGNET 1 1
20 |423.14-05 B A KNEE PRESS PLATE ASM. 1

21 [423.14-05-01 [ #4057 KNEE PRESS PLATE (1)

22 [423.14-05-02 |45 4 b e 4 KNEE PRESS PLATE COVER (1)

23 |423.14-05-03 | o)kt KNEE LIFTER PLATE ROD (1)
24 [423.14-05-04 | A0 RUBBER (1)

25 |423.14-05-05 | #2490 fT 9 3k KNEE PRESS PLATE HOLDER (1)

26 [423.14-05-06 [ 420 4T 2 b2 4T SCREW (1)




15. 5 & B A

BELT COVER COMPONENTS (15)

1547 WL
15.BELT COVER COMPONENTS

&k

5 P ERs DESCRIPTION 2984 | 2284-7
1 [423.15-01 ke E Al BELT COVER ASM. 1 1
2 1423.15-01-01 | E#EHETHC BELT COVER A (1) (1)
3 [423.15-01-02 | L4BJ5 ¥ 55(B) BELT COVER B (1) (1)
4 [423.15-01-03 | L4 J5 R5E(C) BELT COVER C (1) (1)
5 [423.15-01-04 [ BgBc kB VOBROISOLATING RUBBER (1) (1)
6 |423.15-01-05 |[#[# AWSHER 4.5X10X0.8 (2) (2)
7 1423.15-01-06 | % FERET SCREW 11/64-40 L=9 (2) (2)
8 [423.15-01-07 |#J# WASHER 4.5X10X0.8 (2) (2)
9 [423.15-01-08 | K424 WOOD SCREW D=4.1,L=20 (2) (2)
10 1423.15-01-09 | i 8 75 ] 2 W84 ] SCREW 15/64-28 L=12 (2 (2)
11 1423.15-01-10 | = 5% 2kt BELT COVER SUPPORT STUD (2) (2)
12 |423.15-01-11 |38 WASHER (2) (2)




16. P4

ACCESSORIES COMPONENTS

16. AT
16. ACCESSORIES COMPONENTS

J¥ g ZFR DESCRIPTION 2284 |2284-7| &k
1 [423.16-01 T i e 4 OIL RESER VOIR FELT CUSHION 2 2
2 1423.16-02 A S OIL RESRRVOIR RUBBER CUSHION 2 2
3 1423.16-03 kT NAIL 12 12
4 1423.16-04 B2 MACHINE HINGE 2 2
5 |423.16-05 WLk 34 MACHINE HINGE PLATE 2 2
6 (423.04-44 BLEr NEEDLE 3 3
7 |423.16-06 Pk S MACHINE REST IN 1 1
8 [423.16-07 WL TI(K) SCREWDRIVER LARGE 1 1
9 [423.16-08 B2z 71 SCREWDRIVER MEDIUM 1 1
10 [423.16-08 PR J1(/M) SCREWDRIVER SMALL 1 |
11 |423.16-10 WA IR 2.5 HEXAGON WRENCH 2.5 1 1
12 |423.16-11 AN AR T2 HEXAGON WRENCH 2 1 1
13 |423.16-12 Kl OIL RESERVOIL ASM 1 1
14 |423.16-13 MLk o MACHINE HEAD COVER 1 1
15 |423.16-14 YIS PACKET 10 10
16 |1423.07-19 1) DA TIMING GAUGE E 1 1
17 [423.11-09 Bt BOBBIN S 2 2
18 1423.01-13 Tk THREAD GUIDE PIN 1 1




iy 2 v Tl R A

THREAD TRIMMER MECHANISM COMPONENTS

17,




17, BY2E a3 THREAD TRIMMER MECHANISM COMPONENTS

¥ RS 4T DESCRIPTION 2284 |2284-7| &Ik
1 |424.17-01 gy 2k a8 AL Sh 41t THREAD TRIMMER DRIVING UNIT 1
2 |424.17-01-01 SC R AL BASE PLATE ASM 1
3 1424.17-01-02 B A dlL CLUTCH PLATE ASM |
4 |424.17-01-03 e SE IR CLUTCH LINK 1
5 |424.17-01-04 24 v MAGNET I
6 |424.17-01-05 A 2y BRAV. 45 DRIVING ARM STOPPER 1
7 |424.17-01-06 [F] ) gife g KNIFE RETURN SPRING 1
8 [424.17-01-07 B A i SLUTCH SPRING 1
9 [424.17-01-08 TEHE AT S A 90 ROLLER RETURN SPRING 1
10 |424.17-01-09 WAL ROLLER ASM ASM 1
11 [424.17-01-10 e E-RING 6 1
12 |424.17-01-11 BT HINGE SCKEW D=6 H=2.9 1
13 (424.17-01-12 < 5 E-RING 2.5 2
14 [424.17-01-13 WEET SCREW M4 L=6 3
15 [424.17-01-14 ) SCREW 11/64-40 L.=9 2
16 [424.17-01-15 i E-RING 6 1
17 [424.17-01-16 BRET SCREW 9/64-40 L=6 1
18 |424.17-01-17 S E-RING 4 1
19 |424.17-01-18 2k Sk HOUSING 2P 1
20 |424.17-01-19 JEFT 4l WIPER LINK SHAFT, A 1
21 (424.17-01-20 A8y JIE A A KNIFE DRIVING ARM ASM 1
22 |424.17-01-21 R YNL-#L ROLLER ARM BRACKET 1
23 |424.17-01-22 2 YEL ROLLER FULCRUM SHAFT 1
24 |424.17-02 bk T141 1 KNIFE UNIT 1
25 |424.17-02-01 T SLIDING PLATE (1)
26 |424.17-02-02 J1 45 KNIFE BASE (1)
27 1424.17-02-03 %50 7] DRIVING KNIFE ASM (1)
28 1424.17-02-04 S ] FIXED KNIFE (1)
29 |424.17-02-05 J)#E (A1) KNIFE STOPPER, RIGHT (1)
30 |424.17-02-06 JJ3E (h) KNIFE STOPPER,LEFT (1)
31 |424.17-02-07 Fu S SPRING (1)
32 |424.17-02-08 SERIN FELT ()
33 [424.17-02-09 RS CLAMP PLATE (1)
34 |424.17-02-10 BEAT SCREW 3/32-56 L=3 (1)
35 |424.17-02-11 BRET SCREW 3/32-56 L=3 (1)
36 [424.17-02-12 LU A ] LOCATING SPRING WASHER (1)
37 |424.17-02-13 JJ PERET SCREW 9/64-40 L=6 (2)
38 |424.17-02-14 HEET SCREW 9/64-40 L=5 (2)
39 |424.17-02-15 Eradic] SPRING WASHER M2.6 (1)
40 [424.17-02-16 ] WASHER B T=0.4 (1)
41 |1424.17-03 BEE] SCREW 11/64-40 1L.=8.5 |
42 |424.17-04 BEET SCREW 11/64-40 L=9.5 1
43 1424.17-05 [ 5 4 FIXED PLATE 1
44 1424.17-06 sl ) SRR MOVING KNIFE LINK PIN 1
45 1424.17-07 PRI MOVING KNIFE LINK BASE 1
46 |424.17-08 VA WAL UE MOVING KNIFE LINK 1
17 |424.17-09 [ WASHER 1




17, BYL LR 1T

THREAD TRIMMER MECHANISM COMPONENTS




48 |424.17-10 g NUT 15/64-28 1 HIE
49 (424.17-11 XIEEF FORK KNIFE ASM 1
50 [424.17-12 PERERE] HINGE SCREW D=7.94 H=15 1
51 |424.17-13 ¥ E-RING 1
52 1424.17-14 W R NUT 15/64-28 1
53 [424.17-15 FIES TR THREAD CUTTING CAM B 1
54 |424.17-16 5T SCERW 1/4-40 L=7 2
55 [424.17-17 P THRUST COLLAR ASM D=9.53 W=10 1
56 [424.17-18 ] SCREW 15/64-28 L=7 2
57 |424.17-19 SR AR ET SCREW 15/64-28 L=9 2
58 (424.17-20 Fas 5 PR TGV B 414 SOLENOID ASM 1
59 |424.17-20-01 R K JEC SOLENOID FITTING BASE (1)
60 |424.17-20-02 FALRHERE THREAD RELEASE PUSH PLATE (1)
61 |424.17-20-03 ek o ik THREAD RELEASE SOLENOID ASM (1)
62 [424.17-20-04 R Ef NUT M3 (2)
63 |424.17-20-05 % RE NUT M4 X0.7 (1)
64 |424.17-20-07 B Fhe #5 Hse 2 FRAME SIDE COVER GASKET (2)

| 65 |424.17-22 BT SCREW 11/64-40 L=5 1

| 66 |424.17-23 HLER [ CORD PRESSER 1
67 |424.17-24 Y SPRING PIN 3x18 1

‘ 68 |424.17-25 Y SPRING 1




18, $kek ek AT
UPPER THREAD FEEDER COMPONENTS




18, PRER I UPPER THREAD FEEDER COMPONENTS

7 P 5 YRR DESCRIPTION 2284 |2284-7| %%
1 |424.18-01 PRk i a ek A1 THREAD FEEDER ASM 1
2 |424.18-01-01 Lk I e 4 1 FITTING BASE COMPL (1)
3 424.18-01-02 PREGAT R4 FEED LEVER COMPL (1)
4 |424.18-01-03 BREGAT K140 FEED LEVER SHAFT (1)
5 1424.18-01-04 X Bk LINK (1)
6 |424.18-01-05 PRERATFF o FEED LEVER SPRING (1)
7 1424.18-01-06 BRAV STOPPER (1)
8 |424.18-01-07 EL SHAFT (1)
9 [424.18-01-08 PR K i SOLENOID COVER (1)
10 [424.18-01-09 PR A PLATE (1)
11 |424.18-01-10 HOL ik Bk AL SOLENOID COMPL (1)
12 1424.18-01-11 PRAV B5U1Z 1 SOLENOID RUBBER (1)
13 [424.18-01-12 )RR PLUNGER CONNECTING PIN (1)
14 [424.18-01-13 SRS BUTTON CLAMP STOP PIN (1)
15 [424.18-01-14 PRy i B SPRING (1)
16 |424.18-01-15 P2k b 44 45 THREAD RELEASING SCREW STUD (1)
17 [424.18-01-16 PRV i 22 SUSPENSION SCREW (1)
18 |424.18-01-17 WRET SCREW M3 L=8 1
19 |424.18-01-18 i E-RING 9 (1)
20 |424.18-01-19 53 E-RING 3 (2)
21 [424.18-01-20 PR v HINGE SCREW D=6.35 H=2.4 (1)
22 [424.18-01-21 [ 314 SCREW 11/64-40 L.=5 (2)
23 (424.18-01-22 5/g3iE 214 HIGE SCREW D=4.80 H=14.5 (1)
24 424.18-01-23 WR R} NUT 1/8-44 (1)
25 [424.18-01-24 32 SCREW 3/16-28 L=6 (1)
26 |424.18-01-25 oAb NUT 3/16-28 (1)
27 [424.18-01-26 442 SCREW 11/64-40 L=5 (2)
28 [424.18-01-27 4] THRUST COLLAR K=6.35 W=8 (1)
29 (424.18-02 ek Phek B2 1) FITTING PLATE COMPL |
30 |424.18-03 Pk WIRE !
31 |424.18-04 PRAV 2411 STOPPER PLATE COMPL 1
32 |424.18-05 WRET SCREW 3/16-28 L=9 (2)
33 [424.18-06 BRET SCREW 9/64-40 L=5.0 2
31 [424.18-07 WRET SCREW 9/64-40 1.=5.5 2
35 |424.18-08 BRET SCREW 9/64-40 L=5.5 2
36 |424.18-09 PRAVE 2% 5 1) 2 STOPPER PLATE GUIDE 1




) 0l kB

AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

19.

el o LR )




B

19, 4t b ki F AUTOMATIC REVERSE FEED MECHANISM COMPONENTS
¥4 SRS, YRk DESCRIPTION 2284 |2284-7| #&iE
1 |424.19-01 {530 48 et bk k411 1 MAGNET ASM 1
2 1424.19-02 gt il e I | REVERSE FEED MAGNET LINK |
3 1424.19-03 (E SRS REVERSE FEED SWITCH |
1 1424.19-03-01 {548 H AT REVERSE FEED SWITCH LEVER (1)
5 |424.19-03-02 B SIS REVERSE FEED SWITCH BASE (1)
6 [424.19-03-03 BIEESIP R REVERSE FEED SWITCH SHAFT (1)
‘ 7 1424.19-03-04 (58] 4% o 3 REVERSE FEED SWITCH SPRING (1)
' 8 |424.19-03-05 IR MICRO SWITCH (1)
[ 9 [424.19-03-06 AN TR 1] A MICRO SWITCH PLATE (1)
: 10 [424.19-03-07 {BEEE R REVERSE FEED SWITCH COVER (1)
11 [424.19-03-08 JE28 ) PIN CONTACT (2)
12 1424.19-03-09 2k 2-CORE CABTYRE CORD (1.5)
13 1424.19-03-10 PRz SCREW M4 L=6 (1)
14 [424.19-03-11 g2 SCREW M4 % 8§ (1)
15 |424.19-03-12 W 22 SCREW M3 L=15 (2)
16 [424.19-04 5 AR RUBBER PLUBGER 1
17 [424.19-05 PRAV IR T SCREW 15/64-28 1
18 [424.19-06 i 22 SCREW 15/64-28 L=9 ; 2
19 [424.19-07 f E-RING 4 2
20 |424.19-08 o E-RING 12 |
21 |424.19-09 £l WASHER 16+24<2.6 |
22 (424.19-10 R £ RS T HINGE SCREW D=7.94 H=15 1
23 |424.19-11 L 3 NUT 15/64-28 1
24 |424.19-12 W2y SCREW 3/16-28 1L.=6 2
25 [424.19-13 o A PLUNGER ARM PIN 1




20. 14k i AR AT

WIPER MECHANISM COMPONENTS




20, 1Lk HLREB B WIPER MECHANISM COMPONENTS

75 SR RN DESCRIPTION 2284-7
1 [424.20-01 EEES R ARG WIPER ASM 1
2 1424.20-01-01 ARSI B AL WIPER BASE ASM (1)
3 1424.20-01-01-01 |14k 84 )c Je WIPER BASE (1)
4 [424.20-01-01-02 | $ 12528453 WIPER LINK 1 (1)
5 [424.20-01-01-03 |¥Fzhsy PIN (2)
6 |424.20-01-02 AL SRE R 411 WIPER LINK COMPL (1)
7 1424.20-01-02-01 |14k Beig 4T WIPER LINK (1)
8 [424.20-01-02-02 |F1zkse WIPR LIND ASM 2 (1)
9 |424.20-01-02-03 | #ahi PIN (1)
10 |424.20-03 F1ER 1 K 4 WIPER LINK SHAFT (1)
11 [424.20-04 SRS WIPER (1)
12 |424.20-05 0 E-RING 3.2 (2)
13 [424.20-06 g WASHER 3.7x8x 1 (2)
14 [424.20-07 2 SCREW 9/64-40 1.=4.5 (2)
15 |424.20-08 FALLTF AL SOLENOID ASM 1
16 |424.20-08-01 AL BRI G IE 3 WIPER BASE (1)
17 |424.20-08-02 FAL 85 S FF WIPER LINK (1)
18 |424.20-08-03 GERTIATR WIPER SOLENOID (1)
19 [424.20-08-04 B A WIPER RUBBER A (1)
20 |424.20-08-05 BB WIPER RUBBER B (1)
21 |424.20-08-06 F12E 38 I T84 | WIPER HINGE SCREW COLLAR (1)
22 (424.20-08-07 115 WIPER SPRING (1)
23 1424.20-08-08 ek e WIPER COVER (1)
24 [424.20-08-09 FI2R Bk S iy WIPER SOLENOID PIN (1)
25 [424.20-08-10 S [ R s WIPER LINK COLLAR (1)
26 (424.20-08-11 L8k PIN CONTACT (2)
27 1424.20-08-12 FILE T 5 POWER SWITCH (1)
28 (424.20-08-13 gk 4= 2-CORE CABTYRE CORD (1.5)
29 1424.20-08-14 2k ELECTRIC WIRE 0. 1)
30 [424.20-08-15 2 NUT 11/64-40 (1)
31 1424.20-08-16 PRENET HINGE SCREW D=6.5 H=3.2 (1)
32 [424.20-08-17 [ SCREW M3 x6 (4)
33 [424.20-08-18 g 22 SCREW M3 x6 (1)
34 [424.20-08-19 i A P SPRING WASHER M3 (4)
35 |424.20-08-20 I WASHER M3 (1)
36 (424.20-08-21 [} §2 SCREW 11/64-40 L=9.5 (1)
37 1424.20-09 2 SCREW 3/16-28 L=6 2
38 1424.20-10 VEFFZET HINGE SCREW D=6 H=2.7 1
39 1424.20-11 I NUT 11/64-40 : 1
40 1424.20-12 7372 SCREW 11/64-40 =9 2
41 [424.20-13 e WASHER 2




21, % AT
APPROPRIATION PARTS

18
19
2 (=] %\
: N 16

— 41—



LI #B1F APPROPRIATION PARTS

SR HAR DESCRIPTION
424.21-01 FER IR BALANCDE THREAD GUIDE
424.21-02 W TE At DR A HELICAL BEVEL GEAR BOX COVER
424.21-03 JE B2 1F PRESSER FOOT ASM
424.21-03-01 < BATAR PRESSER UPPER
424.21-03-02 T I B PRESSER LOWEROOA
424.21-03-03 s B4 PRESSER PIN A
424.21-03-04 BRAET SCREW 9/64" x40 L=7.5
424.21-03-05 Jis Bt 3 SPRING
424.21-03-06 e SAFETY COVER
424.21-04 2k CORD HOLDER LARGE
424.21-05 WRET SCREW 3/16" %28 L=10
424.21-06 ek e CABLE CLIPC
424.21-07 URET SCREW 3/16" %28 L=10
424.21-08 HL 2% 3 CABLE HOLDER
424.21-09 A T4 ] TOOTHED WASHER D=53
424.21-10 HLBH AL RESISTANCE DACKAS ASM
424.21-11 BRET SCREW 3/16"x28 L=14
424.21-12 B WASHER 5x10.5x |
424.21-13 SRR SPRING WASHER 5.1x9.2x1.3
424.21-14 LIRS A1 DYNAMO STATOR
424.21-15 WRET SCREW
424.21-16 34 HAND WHEEL ASM
424.21-16-01 L% HAND WHEEL COMPL
424.21-16-02 LR B 1 MAGNET FITTING BASE B ASM
424.21-16-03 RE RS AL MAGNET FITTING BASE A ASM
424.21-17 WET SCREW 11/64"x40 1.=12
424.21-18 )y WASHER 4.5x10x0.8
424.21-19 L CABLE BAND
424.21-20 PR HOUSING 14P
424.21-21 B RUBBER PLUG
424.21-22 M2k 2 GROUND WIRE ASM




22. AzhiREMAE (] fLEHF)

AUTO LIFTER (ON THE SIDE PLATE)




. A EIAE S AUTOLIFTER (ONTHE SIDE PLATE)

P “K DESCRIPTION 2284-7| i
424.22-01 e 8 2 DEVICE ASM (1)
424.22-01-01 Ji ma AL FA SIDE PLATE ASM A (1)
424.22-01-01-01  |J5tR SIDE PLATE 1
424.22-01-01-02  |J5 btk GASKET ]
424.22-01-01-03 | ke [#] 532 W2t 1o NUT g
424.22-01-01-04 | ek [l s 1 T SCREW 2
424.22-01-01-05  |[FrFri24s41 4 LEVER SCREW SET ASM 1
424.22-01-01-05-01| F frig£s LEVER SCREW SET 1
424.22-01-01-05-02| bl FT- 42 £= 02 1 LEVER SCREW SET NUT 1
424.22-01-01-05-03| %5 1} GASKET 1
424.22-01-02 PR 22 HINGE SCREW D=8 H=3.5 (1)
424.22-01-03 BT SOLENOID LINK (1)
424.22-01-04 [h NUT 15/64-28 (1)
424.22-01-05 sy SCREW 3/16-28 L=14 (1)
424.22-01-06 FUFF b SOLENOID ARM (1)
424.22-01-07 FUFF4h SOLENOID SHAFT (1)
424.22-01-08 i 1) NUT 15/64-28 (2)
424.22-01-09 By WASHER (2)
424.22-01-10 oy WASHER (1)
424.22-01-11 ERI-f¥% 7 E-RING 7 (1)
424.22-01-12 L3k SOLENOID COLLAR (1)
424.22-01-13 B[ 5% RING (2)
424.22-01-14 SRS SOLENOID PIN COLLAR (1)
424.22-01-15 oy SCREW 3/16-28 L=12 (1)
424.22-01-16 FIEF A A SOLENOID ARM A (1)
424.22-01-17 344 SOLENOID PIN (1)
424.22-01-18 i 4 SCREW 11/64-40 L=9 (1)
424.22-01-19 Rk SOLENOID ASM A (1)
424.22-01-19-01 |22z SCREW 3/16-28 L=9 (6)
424.22-01-19-02 | ka1t WIPER SOLENOID 1
424.22-01-19-03 | ki Jhe 4k SOLENOID RUBBER A (1)
424.22-01-19-04  [#p WASHER 10.5x 18 x2 (1)
424.22-01-19-05 | |- sh#f RETAINING RING (1)
424.22-01-19-06 | @ik SOLENOID COVER (1)
424.22-01-19-07 | Ha ek &b SOLENOID BASE (2)
424.22-01-20 I ALIF SHAFT PIN ASM 1
424.22-01-21 Ef 555 E-RING (1)
424.22-01-22 BELA 462 PLATE OF POSITION |
424.22-01-23 BR A7 i M4 T SCREW (1)
c G SR TE R SR 11423.01-18, 423.01-19 0%, JEAEHHE I ma23. 1 4- 05 HR 4L 1 — &,




23. B
ACCESSORIES COMPONENTS

23 . BH{EE{EACCESSORIES COMPONENTS

e P 2R DESCRIPTION 2284 |2284-7| #%iF
1 [424.23-01 %% BRACKET 1
2 |424.23-02  |484T SCREW 11/64-40 L=7.8 2
3 |424.23-03 [y WASHER 4.5 x 10 x 0.8 2
4 (424.23-04 |HTEHIE TOOTHED WASHER D=5.3 2
5 1424.23-05  [M24T SCREW 3/16-28 L=9 2
6 [424.23-06  |#y WASHER 2
7 |424.23-07 |5-64RF WASHER 1
8 1424.23-08 | AN SPACER 1
9 1424.23-09  |FHAREHY SPACER I
10 |424.23-10 | Jz4fF BELT 1




